

中台興化學工業股份有限公司
300-61 新竹市牛埔南路 105 號

以下測試樣品係由客戶所提供及確認：

產品名稱： 恐龍 191 潤滑油
產品型號： DA42 420ml
生產或供應產商名稱： 中台興化學工業股份有限公司
原產國： 中華民國 台灣

我們依照客戶要求，根據客戶送交之樣品進行測試結果如下：

委託試驗要求：

參考 ASTM B117 鹽水噴霧測試

委託試驗方法：

1. 將測試片用 320 號砂紙反覆磨 10 次。
2. 使用客人提供之清潔劑(IPA + Acetone)清洗表面並擦乾，用客人提供的 "恐龍 191 潤滑油" 平均噴灑於表面。
3. 將測試片放入鹽水噴霧機之環境條件設定如下。
(1) 氯化鈉：5% (2) pH 值：6.5~7.2 (3) 空氣壓力：10~25 psi
(4) 相對濕度：95%~98% (5) 環境溫度：35°C (6) 時間：48 小時
4. 試驗結束後取出觀察並紀錄。

委託試驗結果：

---詳附頁---

試驗日期： 2009年04月20日 ~ 2009年04月23日

Signed for and on behalf of
SGS Taiwan Ltd.

蘇國銓

蘇國銓
組長

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TWA 0165484

委託試驗結果：

銹蝕分類等級與描述 (參考 ASTM D537)

等級	描述
10	0%
9	~ 0.1%
8	0.1% ~ 0.25%
7	0.25% ~ 0.5%
6	0.5% ~ 1.0%
5	1.0% ~ 2.5%
4	2.5% ~ 5%
3	5% ~ 10%
2	10% ~ 25%
1	25% ~ 50%
0	50%

測試結果：

樣品	觀察結果	等級
恐龍 191 潤滑油	~ 0.1%	9

- 照片 -



照片 "A" - 樣品外觀

---以下空白---

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TWA 0165483